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TESTS OF CEMENT

Florida Power Corporation.

dESHING LABORAIORY

ESTAOLISKHED 1884

L FHRM 12457075
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LABORATORY NO.
Frie, C‘eﬁcj 0€'f -

ORDER NO.

RECE/VEATE 4pril 22,1974

FOR . - - R[qu " "TT g
ROsECT Crystal liver l'lorldn Powcr Pldnt: Job %
T o Silo 19, Tampa, Fla., Samp led b Pl‘t“ﬁ/lb/ﬂ;
BRAND Fla. _FRoM I’ocalvvd bMarch 22,1974 10 Sampgcs 340A _thru 340J
BIN NO. 19 CONTAINING 20 000 earRELS spectFicaTion ASTM C150~72vvpe. . II
RESUL.TS OBTAIMED :
VI AT "PHYSICAL TESTS
SAMPLE . SOUNDNESS TIME OF SETTING Compressive  srasncrs conTENT SumFace
No,’ AUTOCLAVE INITIAL FiNaL | L _AVE, 3 SPECI-PiS.l, % {BLAINE)
N EXPANSION<% HRS.~MIN. _HRS.~MiN, 3 bay 7 Dav. 28 l)dv ay voL. 5Q. CMIGM,
340-A | 0.06 1:00 4:00 2290 3230 ' 5320 1.3 _ 4017
C 340-8_1.0.06 0:55. 3:50 1 2290 | 13290 15390 8.1 404L6
. _340=C 0..06 1:00 4210 2340 3300 5310 1 7.1 4017
_340-D 006 0155 400 2380 3270 {1 5310 1 7.3 4017
340-F 0,06 0:50 3:50 | 2230 3210 | 5160 * [ 5 g 4017
340-1 1 0.06. 0:45 _4:10 | 2290 [ 3260 | 5180 % | 7.3 4002
. 340-G 0.06 _0:50. 4:09. 2220 3200 - 5250 7.1 3958
340-1 0..Q6 0250 4205 2180 3210 5320 6.5 4002
340-1 0.06 ] Q:55 4240 2360 - 3330 5200 6.8 4002
340-T 0.07 (}.55 £ 235 2330 3350 5220 A 4046
11 3 :
Project |Specs. |l Hr.Mind 13200i1in.15200in, |5.0Min. (4000 }ias
$PEC. REQ. |0 Q0N av 145 #ling. | 8 Urs. 1000830, | 1800tin. 3500:in. 12 ._0_=i'ax. 2’_&(2!2}.;'n.
' tiipimm _ Faximim CHEMICAL ANALYSIS .
‘ : C3A +
Si 02 AL 203 Fe2 03 Mg O s 03 Loss'on Ign, | Insol. Res. cis C3S €3 A
340-A_ 22.46 J4.53. | 2.85 | 1.12 |2.52 1.84 | 0.40__ | 47.6_.156.8 1 7.2
340-B__| 22,44 | 4.34 3.00 131,09 [2.46 [1.81 10,48 49.4 | 55.8 6.4
340=C 22.52 4. 37 2,93 | 1.09 2,54 1.81 0.41 48,5 1 55.1 | 6.6
340- D,._ 22.32 | 4,43 2.89 1 1.07 | 2,60 1.84 0.40 49,5 1563 | A.8
g,; 22.446 1 4,50 2.82 1.1.07 2.61 1.83 0.472 L8 3 55.:4 2.1
1 22.52 4.33 2.93 1.060 | 2.46 1.76 . 1 0.42 49.5. [-56.0 6.5
340- _C- o4 22.54 14,600 3,04 12,12 "1 2,54 11,83 10,61 | 47.2 1538 | 6.6
340-8__ | 22.56 | 4.36 | 3.06 11.09 (2.49 1.76 . [.0.40 47,9 1544 -1 6.5
340-1. 22.32 | 4,55 1-.2.85. 11,08 248 1.78. . 1.0.43 . 49.5 56,8 1.3
N =1 22.38 4 .35 2.917 1.09 2.52 11.76 0.45 50.2 56,7 8.5
1 : ] ;
12
13
14 . . i
rojject [Specitidations - 142.00iin0l, 55 Qrax.
tEc.RrEQ. | 21 .003d, 0 ,00axk6,00axd5, OMax. ] 3,00ax A0 '
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MATERIAL DOES D OOES NOT D COMPLY WITH SPECIFICATIONS.
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PITTSB" RGH - TESTING LAB( RATORY

SESTADLISHED 1001 PLEASE REPLY TO

850 POPLAR STREET, PITTSBURGH, PA. 15220  P; 0. BOX 1648 :
AS A MUTUAL PROTECTION.TO CLIENTS, TME PUBLIC AND. GURSELVES, ALL REPORTS PITTSBURGH, PA. 13210
ARE SUBMITTED AS THE COMFIDENTIAL PROPERTY OF CLICNTS, AND AUTHORIZATION
FOR PUBLICATION 'OF STATENENTS, CONCLUSIONS OR EXTRACTS FROM OR REGARDING
OUR REPORTS I8 RESERVED FENDING OUR WRITTEN APPROVAL. 74 3837

LABORATORY No.
AREA CODE 412 TELEPHONE 922-4000

CLIENT'S No. ‘ ‘ REPORT
PAGE -2 OF 2 -

ORDER No.  TA-7732

April 22, 1974

Sample No. Chlorides %
340-A ‘ : 0.01 .
340-B - 0.01
340-C . 0.01
340-D 0.01
340-E R . 0.01
340-F 0.01
340-G . . . 0.01
340-H 0.01
-340-1 : 0.01
340-J ) ' 0.01

REMHARKS: Vicat initial setting time is sllghtly below 1 lour Minimum
, ‘ Project Specification, but above minimum ASTM Requirement,
./\ and tests are well within.standard deviation for this test.
‘ Similarly, Blaine Surface is slightly over Project Specif-
ication, but within standard deviation limits. We recommend
the cement be released for use on the Project based on the
above results.-

* Two of the samples did not achieve 5200 P S I. Project Requirements by
a slight amount.
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Consignee:

General Portland Inc. ;;*g

Bt Sraen

MILL TEST CERTIFICATE

Mr. Edwin Froats, Quality Engineer
FIORIDA POWER CORPORATION
Crystal River, Fla. 32629

Copy: West Coast Concrete, Imc.
1500 South Street
leesburg, Fla. 32748

Destination:

e T I
EECOTEE No. ... BoTTOM 83853 . 8383k
gax TONS 686,925 ...
TYPe oo R
Sitipp‘ed from __-;-__'TSJJ;Q_?_-“ _________________

DATA SHOWN BELOW iS TYPICAL OF CEMENT CURRENTLY BEING SHIPPED

PHYSICAL TESTS

Specific Surface

Wagner - -occeeeceeeeeee—--=- SQ. CM/GM. |
Blaine __..__ 3109 __________ $Q. CM./GM.
Soundness, Expansion __,,_._9:5![__--__,»_, ...... %

Time of Setting, Gillmore

Initial ___._ 2 Hrs. ... 19 ______ Min.

F DAy e e kel
3 Days o eocnnae 2300 ... psi

T Days ... MTOL b
Air Entrainment _ ... Tel %

CHEMICAL COMPOSITION

‘Silicon Dioxide ($i0,) —..__....2:6
Aluminum Oxide (A1,0)) _._. %6 _._._._ ..
Ferric Oxide (Fe,0) .. . . . 2.T... . ___

Magnesium Oxide (Mg0) ..._..Lel _ .

‘Sulfur Trioxide (50,) -..... .. 243

Loss on Ignition SRR T S
Insoluble Resi&ue .- _l.__-- 293
© Alkalis {% Na,0 + 0658 K,0)  ©0.37, ____
:Tfic’al'c‘iu_m: “/Sili.cate "'_',“-"'-T"lgfl‘;,", ..........
picaji;iﬁa salicgre 4.-4_'-__'-‘_--___"’23.‘_' R
'i'ricalcium -Alum‘ina?e ..__7’..5-. rmm— e m——

Tetracalcium Alumino Ferrite . 8 . ...

This cement meets or exceeds all applicable A.S.T.M. and/or ‘Federal Specifications.

: Copies \ ,

Daté of Report . Wj2/Th .

' Mills ot Tampa and Miami, Florida
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P. O. Box 1002, Tampa, Florida 33601



